
 
 

 
 

2025 John Deere 9RX770 Ag Adapter 

Scraper Hitch 

Assembly Manual 

Last Updated: June 9, 2025 
Bridgeview Manufacturing Inc. 

P.O. Box 4 

Gerald, Saskatchewan, Canada 

S0A 1B0 

Phone: 1-306-745-2711 

Fax: 1-306-745-3364 

Email: bridgeview@bridgeviewmfg.ca 

www.bridgeviewmanufacturing.com 

http://www.bridgeviewmanufacturing.com/


1 Parts Book 
 

 The following diagrams show the part numbers for ordering any replacement parts on a 

2025 John Deere 9RX770 Ag Adapter Scraper Hitch. Some components may not look exactly as 

shown. 

 Quantities are listed as shown. The diagrams should be referenced to find the part 

number, and order quantities should be based on what is required, not necessarily by the quantity 

on the table.  

 Left and right as used in the parts book is as viewed from the rear of the tractor looking in 

the direction of travel. 

  



1.1 Factory Drawbar Removal 

 
Remove the factory Ag Hitch from the tractor, as shown above but reserve the parts listed below 

for installing the scraper hitch. Replacement Hardware can be ordered through Bridgeview 

manufacturing if any are missing or damaged. 

 

 
  

Reused Factory Hardware 

 Description ID# QTY 

1 M24 x 3 x 140 Bolt (Gr 10.9) 36168 8 

2 24mm ID x 44mm OD x 4 mm Thick Washer 36167 8 



1.2 Scraper Drawbar Installation 
Install the new scraper drawbar by bolting it onto the existing drawbar support, so that the ag 

hitch was removed from. The hitch is bolted into place using eight M24 x 3 x 140 bolts and eight 

24mm ID x 44 mm OD x 4 mm thick washers that were used to bolt the factory hitch into place. 

The two M24 x 3 x 90 bolts are not reused. 

 

26384 & Above 



 

 

  

Adapter Assembly 

 Description ID # QTY 

1 John Deere 9RX770 Scraper Hitch 36020 1 

2 M24 x 3 x 140 Bolt (Gr 10.9) 36168 8 

3 24mm ID x 44mm OD x 4 mm Thick Washer 36167 8 

4 Bolt, 1/4" x 1" 11810 3 

5 Flat Washer, 1/4" 11666 3 

6 Plated Chain, 3/16" x 20" long 11618 2 

7 Linch Pin, 3/16" x 1” 

 

4" 

13233 1 

8 Nylon Lock Nut, 1/4" 11664 3 

9 Main Lock 36332 1 

10 Rubber Handle Yellow 11796 1 

11 Lock Pin 28611 1 

12 Main Lock Pin 28614 1 

13 Roll Pin, 1/4" x 1-3/4" 28589 2 

14 Pop Rivet, 1/8" x 1/2" 27192 2 

26384 & Above 



 
 

26383 & Below 



 

*Plated Chain is to be connected from main adapter (35160) to main lock shaft (28614) as well from main 

adapter (35160) to lynch pin (13233).  

Adapter Assembly 

 Description ID # QTY 

1 John Deere 9RX770 Scraper Hitch 36020 1 

2 M24 x 3 x 140 Bolt (Gr 10.9) 36168 8 

3 24mm ID x 44mm OD x 4 mm Thick Washer 36167 8 

4 Bolt, 1/4" x 1" 11810 3 

5 Flat Washer, 1/4" 11666 3 

6 Plated Chain, 3/16" x 20" long 11618 2 

7 Linch Pin, 3/16" x 1” 

 

4" 

13233 1 

8 Nylon Lock Nut, 1/4" 11664 3 

9 Main Lock 29518 1 

10 Rubber Handle Yellow 11796 1 

11 Lock Pin 28611 1 

12 Main Lock Pin 28614 1 

13 Roll Pin, 1/4" x 1-3/4" 28589 2 

14 Pop Rivet, 1/8" x 1/2" 27192 2 

26383 & Below 



1.2.1 After Assembly 

 
 

  



1.3 Optional Scraper to Ag Adapter (Category 4 & Category 5) 
 

 

 
 

Category 4 Adapter Assembly (31540) 

 Description ID # QTY 

1 Bolt, ½” x 5” 15400 1 

2 Ag Adapter Pin Stopper 31399 1 

3 Nylon Lock Nut, ½” 10241 1 

4 Category 4 Scraper to Ag Adapter 29523 1 

5 Cat 4 Hitch Pin – 2” 31373 1 

6 Shackle – 1-3/4” 29549 1 

7 Category 4 Ag Adapter 31540 1 



 

 

  

Category 5 Adapter Assembly (31541) 

 Description ID # QTY 

1 Bolt, ½” x 5” 15400 1 

2 Ag Adapter Pin Stopper 31399 1 

3 Nylon Lock Nut, ½” 10241 1 

4 Category 5 Scraper to Ag Adapter 29532 1 

5 Cat 5 Hitch Pin – 2-3/4” 31374 1 

6 Shackle – 1-3/4” 29549 1 

7 Category 5 Ag Adapter 31541 1 



 

 
  



 
 



 


